
 

 

 

 

 

 

 

 

 

  

X-2 CROSSMEMBER FOR POWER RACK 

X2STBLGST 

Owner’s Manual 



 

2 

X 2 S T B L G S T                                                                                                      - 

 

 

 

 

 

  

P A R T S   &   H A R D W A R E   L I S T 
KEY # DESCRIPTION QTY 

(1) STABILIZER BAR GUSSETED x1 

(2) M16x80 HEX BOLT x6 

(3) M16 HEX NUT x6 

(4) 16 FLAT WASHER x6 

(5) 16 SPRING WASHER x6 

(6) X-2 RACK (NOT SUPPLIED) x1 



 

3 

A S S E M B L Y   I N S T R U C T I O N S                                                               - 

1. Line up the holes of the STABILIZER BAR GUSSETED (1) with the holes of the X-2 

RACK (6) in the desired location. 

2. Insert each M16x80 HEX BOLT (2) into a 16 FLAT WASHER (4), and then insert 

the M16x80 HEX BOLTS (2) through the aligned holes of the STABILIZER BAR 

GUSSETED (1) and X-2 RACK (6). 

3. Place a 16 SPRING WASHER (5) on the other end of each M16x80 HEX BOLT (2), 

and then secure each of them with an M16 HEX NUT (3). 

4. Once assembled, make sure all nut and bolt combinations are properly 

tightened before use. 

 

 

 

 

 
 

NEED HELP? 
 

                                                 CONTACT US FIRST. 
                                           

1 (800) 605-8241 
 

                 info@titandistributorsinc.com / www.titan.fitness 
 

                                Business Hours: Monday–Friday • 8:00 a.m.–5:00 p.m. (CT) 


